



# SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH

(A unit of Shriram Scientific and Industrial Research Foundation)

19, University Road, Delhi - 110007 (India)  
An ISO - 9001, 14001 & OHSAS 18001 Certified Institute

Website : www.shriraminstitute.org  
E-mail id : customercare@shriraminstitute.org

## TEST CERTIFICATE

NO. : C1/0000191247

**Issued To:**

Client Code : B1111  
BLUECHIP LEGAL SOLUTIONS OPC PVT  
LTD

A-64, KALKAJI  
NEW DELHI  
DELHI-110019

Kind Attn: MR VIVEKA THAKUR

**Date** 25/09/2019

**Job No.** 1909-1-MET-1849

**Booking No.** RG1920/1/7246

**Booking Date** 17/09/2019

**Customer Ref No.** -

**Customer Ref Date** 17/09/2019

**Sample Description :**

ONE SAMPLE OF ALUMINIUM SET OF WIRES HIGH TENSION WIRE, WAS RECEIVED.

The sampling was not carried out by SHRIRAM INSTITUTE FOR INDUSTRIAL RESEARCH.  
The sample particulars provided in Test certificate are based on declaration by the Party.

### TEST RESULTS

S.No. Test Parameter	Observations	Method/Protocol Adopted
1 Aluminium Content (% by Mass)	99.8	Standard method of chemical analysis by N.H.Furman.

\*\*\*\*\*

D.O.R.:17.09.2019

D.O.C.:25.09.2019

AUTHORISED SIGNATORY  
EMPLOYEE CODE : (5117)

Page 1 of 1

Scanned copies/photocopies or any other copies should be authenticated by reference to the original report.